On (€2, & [dI& 2560
THFip

B T T4 ST

JACK SEWING MACHINE
|  HTTP://WWW.CHINAJACK.COM |



TR
PARTS BOOK




Ir



EHFEA/PARTS BOOK

A. WUERERH: / Machine bOdy eeeeseeneeresrnetanittiiiiiiiiiii e 1
B. L#hi%EE / Upper shaft mechanism «e«eeeeeeeeeessceessrmii . 3
C-1. #5136 E / Needle bar rocking mechanism(58420,58720)xx«+++sssssssseeeeess 7
C-2. #3503 E / Needle bar rocking mechanism(58450/58750)xx«+++===ssevseseeses 9
D. £HFUI#3EE / Needle bar flip-up mechanism(58450,58750) s+ xssesessesesees 11
E. EFIZEE / Presser foot mechanism «==eseeseeseeereereateetenetuaaeaataiinaneancaeens 13
F. 3EA3EE / Feed mechanismese - eeesereesersrseeeranttateiititiieiiititinenitatinann. 15
H. ZEAEhIEE / Feed shaft mechanismess=s«ssssreerereesrsereatentoineeteniineaennnens 19
J. EEAE / GaUGE PArts +teeesresseersrneeresttittiiiiiiiiiittiitt e 21
N. TFHhZEE / Lower shaft mechanism «+seeessseereserereratitieniiiiiiiiiiiiii. 21
Kl. WebR35E / Rotary hook mechanismess«+==s+sssssssesssesssssssniunesnuuneiniinnnnnes 23
L. fEVHiEIEZEE [ Lubrication sesereeseeseerseseoteetoneeenerttetiotsnactentantoncnnsncancns 27
M. ZFZEIEE / Thread mechanism eeseeeseeeerenseeeatnuitiieatiuitiiiiiiietiiiiiinaniae. 31
P. #4535 E / Bobbin winder mechaniSm «o«+eeeseresseeeranereentinetiiiiinitiiieiinnn. 33
Q. VJ£%:E D4/ Thread trimmer mechanism D4 «eeeeeeseeeecereeemniii. 35
S1. k%5 E D4/ Thread wiper mechanism D4eeeeeeeeeeecereseeeuiiiiiniii. 39
S2. {#14%%: B D4 / Quick reverse mechanism D4eeeeeseeeseereereermieiiiii. 41
T1. i 5%4 K3 E D4/ Motor and safety switch mechanism D4«ssseeeeeeeeeeesss 43
U. 31487 X3 B D4 / Quick reverse switch mechanism D4 +eeeeeeseeereneseeneeeanannn 45
W1. HaGEE GEMAF 1) /Auto lifter components (optional)«sesssssesseees 47
W2. HIPFEER GEWMAE 2) /Auto lifter components (optional)sssssssseessses 49
Z. BRHEE /7 Accessoriessss=ssesrerseseseesenratetiniutieiitiaiiiiitititintnietitiatisonans 51
EHOIAHZEANE / Gauge parts list (58420/58720)  eeveeeeeerenrmmnssseeeumiuninnnens 55

AT ZE AR / Gauge parts list (58420D/58720D/58450D/58750D)) «wv+eeeeees 56



A A

\
(R I
£ —1.,..,.m\~

A. HUAEF 4 /Machine body




A. HUAEER:/Machine body

Fs5| #5 ZEMT | =, . K Amt. o
55 R 44 TR Name of parts K1E
No. | Part No. | Ref Part No. oo3 [oo5 |ooF
1 12926001  [140063001 it kil Dowel pin 1 1 1
2 12926002  [SA3924001 TENL A Positioning pin 1 1 1
3 ]12911307  [SA2440001 TR Face plate 1 1 1 |58420, 58720
4 12922001  [SA2929001 B ZE 12.5 Rubber cap, 12. 5 2 2 2 158420, 58720
5 [S04032 062501416 BZET M5X 14 Screw, pan M5X 14 2 2 2
6 301078 SA2441001 JE B Rear cover 1 1 1
7 1504029 062501216 BEET M5X 12 Screw, pan M5X 12 7 7 7
8 12912003  |SA2443101 B2 AR Dust protector 1 1 1 [58420, 58720
9 [S04030 062500616 B2ET M5X 6 Screw, pan M5X6 2 2 2
10 129830001 |SA2444101 JHFE L Bed leg, L 1 1 1
11 129530002 [SA2445101 JEFE S Bed leg, S 1 1 1
12 |12915005  [SA2447001 HEARLAZH Slide plate, LA assy 1 1 1
13 [12911001  |SA2479001 HERR & Bobbin window 1 1 1
14 12915006  [SA2449001 HERRRZ Slide plate,R assy 1 1 1
15 [12911001  |SA2479001 HERR & Bobbin window 1 1 1
16 [1291500300 |S36663051 B AR AT Slide plate f assy 1 1 1
17 [129515001 |S34438051 IBET SM3. 18-40X 4 |Screw, flat SM3. 18-40X 4 4 4 4
18 129517001 |116010001 B2ET SM5. 16-40 X4 |Screw, flat SM5. 16-40X 4 1 1 1
19 112922001  [SA2929001 B3 12.5 Rubber cap, 12. 5 1 1 1 [58420, 58720
20 112922001  [SA2929001 %% 125 Rubber cap, 12.5 2 2 2
21 [11237002  [S37060001 Febric Label, grounding 1 1 1
22 11237001 B bRL Safety label 1 1 1
25 130337001 [GLaeEt Plate with trademark 1 1 1
26 [12901311 SA2442101 A5 Motor cover 1 1 1 |EI¥/Direct drive
27 [S04091 062501416 AT M5 X 22 Screw, pan M5 X 22 2 2 2 |[EIE/Direct drive
28 [S04032 062501016 B2ET M5 X 14 Screw, pan M5X 14 1 1 1 |BEIK/Direct drive
23 [S04028 062500816 B2ET M5X 8 Screw, pan M5X8 2 2 58450, 58750
24 [12911306  |SA4364101 g Face plate 1 1 58450, 58750
29 112422001  |104449001 % 155 Rubber cap, 15. 5 1 1 58450, 58750
31 [12912083  |SA4370101 B AR Dust protector 1 1 58450, 58750




B. F#h#HE /Upper shaft mechanism

< BumAINAE . AF-000 f For "-(J0 0" Minimum lubrication type >

< $HFZHEMANE. BF-030/For "-0030" Semi dry type >
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B. L#h3E'E /Upper shaft mechanism

= — = =
F5 ﬁ:"? %%ﬁ:_’? 2?%[3{&{:4%% Name ofparts ﬁ% Amt. %/f_
No. | Part No. | Ref.Part No. oo3 |oo5 |ooF
1 12902001 [SA2746201 L% ST Upper shaft , ST 1 1 1 [58420/58720
12902001  [SA2746201 o ST Upper shaft , ST 1 1 1 |58450/58750
12902303 |SA4551001 ) Upper shaft ,DD 1 1 1 |58420D/58720D
12902303 [SA4551001 %k DD Upper shaft , DD | 1 1 |58450D/58750D
2 ]12904001  [SA4089001 PRAAT i iR Thread takeup crank 1 1 1 [58420/58720
12904006  |SA4373001 PR AT i i Thread takeup crank 1 1 58450/58750
3 |B04022 $25234001 BRih7& 600472 Ball bearing, 600477 1 1 1
4 |B10002 $38707001 BRidA 6004ZZNR  |Ball bearing, 6004ZZNR 1 1 1
5 112926201  [SA6166001 BT il A9 Bl Crankshaft, NBAR 1 1
6 12923019  [117006001 M 6X6 L=60 Wick, 6X6 L=60 1 1 1
7 [11626003 113014000 Mk i Pusher 1 1 1
8 |S10017 525260001 [ SEBRET M6X0.75 [Set screw, socket (Ft)M6X0. 75[ 2 2 2
9 12908001 SA1120001 HLR IR Bh A Bobbin winder driving wheel 1 1 1
10 |S10018 $23651001 BEWRET M6 X6 Set screw, socket (ft)M6X6 2 2 2
11 [129530005 (25235001 24T M8x6 Screw M8X6 1 1 1
12 [$09017 $25236001 I24T M6X0. 75 L=10 |Set screw, socket (Ft)M6X0. 75 1 1 1
13-2 12938002  [SA2861001 PRERAT 843k |Thread takeup sshaft unit 1 1 1
13-1 [12938003 PR AL
14-2 112938006 SA2935101 PR AT-3 Thread takeup lever assy, s31| 1 1 158420-003
12938007 SA2936101 WA -5 Thread takeup lever assy, sbl| 1 1 58420-005/58450
12938202  |SA2937101 PR A7 Thread takeup lever assy, s71] 1 1 58720/58750D-40C]
14-3 (12922015 &S Rubber cap 1 1 1
14-4 [12923031 bliiEES Felt 1 1 1
15-1 |11626004 [S13160001 PREATIEEN Ttakeup slide block assy, 2 1 1 1 |HF0o0
15-2 12926016 it &4
1 [12902001 |SA2746201 -4 ST Upper shaft , ST 1 1 1 |HT0O30, For 030
A-+030, For O3
12905001  |SA2452101 L% DD Upper shaft , DD 1 1 1 |0, BH3K/Direct
drive
2 12904001  |SA4089001 PR i Thread takeup crank 1 1 1 |FT0O30,For O30
3 |B04022 $25234001 EREHK 600477 Ball bearing, 600477 1 1 1 |HF0O30, For O30
4 |B10002 $38707001 BRid7A& 6004ZZNR  |Ball bearing, 6004ZZNR 1 1 1 |fF0O30, For 030
16 |12926501  [SA4112001 EFHF AR fh P Thread takeup crank shaft,P | 1 1 1 |A¥0O30, For 030
17 [s12010 014500836 BEET M4X8 Set screw, socket (CP)M4 X8 1 1 1 |FF030, For O30
8 [s10017 $25260001 [ SEWRET M6 X5 Set screw, socket (ft)M6X5 2 2 2 |[HF0O30, For O30
9 12908001  [SA1120001 B INEN Bobbin winder driving wheel | 1 1 1 |F0O30, For 030
10 [S10018 $23651001 BEIRET M6 X6 Set screw, socket (ft)M6X6 2 2 2 |H¥ 030, For O30
11 [129530005 |S25235001 IEETMS Screw M8 1 1 1 |FT0O30,For O30
12 [S09017 $25236001 HEET M6X 10 Set screw, socket (ft)M6X 10 1 1 1 |HFO30, For O30
18  [1293850100 |SA2464001 BRERAT 228502044 |Thread takeup sshaft assy 1 1 1 |+ 030,For O30
19 [s01065 SA2958001 IBET M5X 6 Screw, flat M5X6 1 1 1 ||F0O30, For 030
20 [S09019 012500536 WRET M5X5 Set screw, socket (ft)M5X5 1 1 [HFO30, For O30
21 12938501  [SA4115001 PRk AT S3P Thread takeup lever, S3 P 1 1 |F030, For 030
21 [12938502 SA4116001 PR AT S5P Thread takeup lever, SH P i A+ 030, For O30
22 [12926502  |SA4129001 PRBAT R I B | Ttakeup slide block assy 1 1 1 |HT0O30, For 030
23 [12908002  |SA2748001 b 7K Ball bearing bush 1 1 1
24 [B04021 076023800 RERHK 60/227.7 Ball bearing, radial 60/2277 | 1 1 1
25 [S10018 $23651001 B ENRET M6 X6 Set screw, socket (ft)M6X6 v 2 2
26 [301079 SA2750001 Fi Pully 1 1 1
27 |B10009 $38710001 EREh7K 6204ZZNR  |Ball bearing, 6204ZZNR 1 1 1
28 [S10024 012061036 25T M6X 10 Set screw, socket (Ft)M6X 10 2 2 2
29 [12935002  |SA2720001 [F A ECUSTZH A Timing pulley assy,U ST 1 1 1




B. F#h#HE /Upper shaft mechanism

< BumAINAE . AF-000 f For "-(J0 0" Minimum lubrication type >

< $HFZHEMANE. BF-030/For "-0030" Semi dry type >
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B. F#h%EE /Upper shaft mechanism

= = = K B
Tl s Eling TR Name of parts A Amt. &1

No. | Part No. | Ref.Part No. oo3 |oo5 |ooF

30 |S10018 $23651001 K EMRET M6X6 Set screw, socket (CP)M6 X 6 2 2 2

31 12935003  |SA2463001 )25 R e Timing belt 1 1 1

32 [S10024 012061036 IZ4T M6X 10 Set screw, socket (Ft)M6X 10 9 2 2

33 [301080 SA2469001 BRERAT B3 2 Thread takeup lever cover 1 1 |

34 [S04028 062500816 BEET M5X 8 Screw, pan M5X8 2 2 2

35 12912005  [SA4537001 Bl 2k 5k Dust cover 1 1 1

36 [1291207900 [SA3058101 JEHERR Shelter plate 1 1 1 |58420/58720

12912082  [SA4376101 JEHEHR Shelter plate 1 1 58450/58750

37 [12923001  [SA3065001 T Felt 1 1 1

38 112912006  |SA3059101 JHEHE B S Holder, shelter plate 1 1 1

39 [S04028 062500816 AT M5X8 Screw, pan M5X8 1 1 1

41 [B10009 S38710001 ERHli7K 6204ZZNR  |Ball bearing, 6204ZZNR 1 1 1 |[E3¥/Direct drive
42 [S10018 $23651001 FEIZETME X 6 Set screw, socket (CP)M6 X 6 4 4 4 |HIK/Direct drive
43 112935301  [SA2461001 R UDDZAT: Timing pulley assy, U DD 1 1 1 |BIK/Direct drive
44 12411002  |S38713100 LEH Fan 1 1 1 |EIK/Direct drive
45 |208L15001 062403512 BEAEMA X 35 Screw, pan M4 X 35 3 3 3 |EIK/Direct drive
46 |W02002 028040242 L Spring washer 3 3 3 |#B3K/Direct drive
47  [W01006 025040232 4 B4 Washer, plain M4 3 3 3 |EIE/Direct drive
48 112903301  |SA2462001 [ER Timing pulley flange 1 1 1 |EIK/Direct drive
49  [12903302  |SA1141001 s Tiein 1 1 1 |EYX/Direct drive




FAFEEh3EE /Needle bar rocking mechanism (58420, 58720)

C-1.

-0J000" Minimum lubrication tvpe >

< mAAE, BF-000 /For™

< $HFLHWEMHE. AF-030/ For “-0301" Semi dry type >
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C-1. £FHF42E5)35E /Needle

bar rocking mechanism (58420, 58720)

TR TR Name of parts HiE

No. Part No. | Ref.Part No. oo3 |oo5 |ooF

1 1290200200 |SA4124301 EHFF L 2 A Needle bar rocker shaft assy 1 1 1

2 1290100100 [SA3854001 EFAT & 41 Needle bar base assy 1 1 1

3 12909001  |SA2474201 1198 B Slide block slider 1 1 1

4 S05058 018401036 IZETM4 X 10 Screw, pan M4 X 10 2 2 2

5 12902003  |SA2475101 EH T Needle bar 1 1 1

6 12905002  [SA3710001 B AT H 4 Needle bar clamp 1 1 1

7 129530021 |062350816 B2ETM3. 5X 8 Screw, pan M3.5X8 1 1 1

8 12923021  [112728001 T 2x2 L=50 Wick, 2X2 L=50 1 1 1

9 12905003 [SA3711101 EHAT HUEFT Crank rod, nbar 1 1 1

10 12909002  [SA3712001 f B Slide block | | |

11 12924001  |SA2482001 RET K Needle bearing 1 1 1

12 12903001  |SA2483001 HEE Case 1 1 1

13 [12928015  |SA2484001 priE] Washer, plain 1 1 1

14 12923002 148394000 BT 2E Cap, nbar 1 1 1

15 12912007 |SA4007001 T S5 Flat support, U 1 1 1

16 |S04030 062500616 I2ETM5 X 6 Screw, pan M5X6 | | |

17 12912008  |SA3848001 JE N 24D Flat support, D 1 1 1

18 12923021  [S07465000 2k L=200 Wick, L=200 1 1 1

19 12923003 [SA3852001 L Flat 1 1 1

20 12908003 SA2485001 1 Set screw collar 2 2 2

21 S10017 $25260001 EMZAT M6X0.75 |Set screw, socket (f1)M6X5 4 4 4

22 1290250100 |SA4093001 BT AR 1 Needle bar rocker shaft assy 1 1 1 |fHF0O30, For O30
23 1290150100 |SA2471001 BT & A4 Needle bar base assy 1 1 1 |HF0O30, For O30
24 |S04028 062500816 B2ETM5 X 8 Screw, pan M5X8 2 2 2 |HT0O30, For O30
3 12909001  [SA2474201 iR Slide block slider 1 1 1 |MF030,For O30
4 S05058 018401036 B2ETM4 X 10 Screw, pan M4 X 10 2 2 2 |HF0O30, For O30
5 12902003  [SA2475101 EHETE Needle bar 1 1 1 |HF0O30, For O30
6 12905002 [SA3710001 ARk Needle bar clamp 1 1 1 |HF0O30, For 030
7 129530021 (062350816 IZETM3. 5X 8 Screw, pan M3.5X8 1 1 1 |HF030, For 0030
8 12923021 |112728001 LR 2x2 1L=50 Wick, 2X2 L=50 1 1 1 |M¥030,For 030
25 12905501  [SA4094001 BEFE AR AT Crank rod, nbar 1 1 1 |HF0O30, For O30
26 12909501  [SA2485001 JiiR B Slide block 1 1 1 |MF0O30,For 030
14 12923002 148394000 EFFF2E Cap, nbar 1 1 1 |HF0O30, For 0030
27 12908501 SA2485001 ' Set screw collar 1 1 1 |H+030, For O30
28 129514001  [S25260001 [ EWBAT M6X5  [Set screw, socket (ft)M6X5 2 2 2 |HF0O30, For O30
29 12903501  |SA4095001 EELILEES Bush, L 1 1 1 |[HF0O30, For 030
30 12903002  [SA2486101 EhiER Bush, R 1 1 1

31 S04028 062500816 BZETM5 X 8 Screw, pan M5X 8 1 1 1

32 |S04031 062061616 BZETM6 X 16 Screw, pan M6 X 16 1 1 1

33 11290501500 ANie NG
33-1 12905004 SA2489001 AR BN EFT Needle bar rocker lever assy 1 1 1

34 S05078 018062032 BZAEM6 X 20 Bolt, socket M6X20 1 1 1

35 20128033  |118735002 #H[g Washer 1 1 1

36 12905005  [SA2490101 EHFHESN T Rocker 1ink, NBAR 1 1 1

37 S04034 $23460001 BZETM6 X 5 Screw, pan M6X5 2 2 2

38 12926005  [SA4117001 R hP Link shaft, NBAR rocker P 1 1 1

39 S10019 012060636 H2ET M6 X6 Set screw, socket (ft)M6 X6 2 2 2

40 12903003 [SA4118001 BFHEP Zigzag link bush, P 1 1 1

41 |S05016 018062532 PN FIZREME X 25 [Bolt, socket M6 X 25 1 1 1

42 12928002  [SA2493001 H[E Washer, plain ) 2 2

43 12901010 |SA2494001 EHATIEE) Needle bar rock arm 1 1 1

44 |S05078 018062032 B2 M6 X 20 Bolt, socket M6X 20 1 1 1




C-2. &HAF#E3h3EE /Needle bar rocking mechanism (58420, 58720)
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C-2. % #TEsh%EE /Needle bar rocking mechanism (58420, 58720)

Fe H5 SEMS | L. ¥E Amt. o
THAF LR Name of parts i

No. | Part No. | Ref.Part No. oo3 |oo5 |ooF
1 1290201400 |SA4377001 AR eI LR Needle bar rocker shaft assy 1 1
2 [1290100600 |SA4378001 S 4 Needle bar base assy 1 1
3 112909001  [sA2474201 faig P Slide block slider 1 1
4 [S05058 018401036 25T M4x10 Bolt socket M4X10 D 2
5 112902015  [SA4382001 EFFFHAFL Needle bar assy, L 1 1
6 112902016  [SA4385001 EFFAAER Needle bar assy, R 1 1
7 12902017  [SA4387001 A Hu 4 2EL 4 Needlee bar clamp assy 1 1
8  [11726003 149604001 5 1.5%5.8 Pin 1.5X5.8 2 2
9 112927019  [149605001 B O AR R Spring, clutch lever 9 2
10 11726004  [149827001 4 2x15.8 Pin 2X15.8 1 1
11 12912102 534561101 1Ezhk L Clutch stopper, L 1 1
12 12912066 S34562101 1EZhE R Clutch stopper, R 1 1
13 11726005  |149608001 5 2x17.8 Pin 2X17.8 1 1
14 |11727002  |112609001 HEBNR 133 Spring 1 1
15 112912067  [SA4391001 T Spring holding 1 1
16 112953029  [062260316 IEETM2. 6X 3 Screw, pan M2. 6X3 2 2
17 ]11726006  |149610001 i Pin | 1
18 |11727003 1149611101 AR Spring, release pin 1 1
19 112901009 SA4392001 BEEHE Pin cover 1 1
20 129530030 062260516 IZETM2. 6 X 5 Screw, pan M2. 6X5 1 1
21 [12912068  |SA4389101 B A AR AL Clutch lever assy 2 g
22 [12912070  |SA4395001 fIFHLS HIAR Slide block guide plate 1 1
23 12909013  [S07575000 B Slide block assy 1 1
24 112912071  |SA4583001 AR E AL Stopper, Nbar 2 2
25 [11727004 1149622001 B AT L 5) 28 0 Spring, Nbar stopper 2 2
26 112912072 [SA4396001 T Spring cover 1 1
27 [s04016 060350616 IZETM3. 5X 6 Screw bind M3.5X6 1 1
28 112912073 [SA4397001 AL ARIHAZS Rotate stopper, NBar 2 2
29 [129520005 |SA4398001 IZETSM3. 5 Screw SM3. 5 2 2
30 [s04016 060350616 IZETM3. 5X6 Screw bind M3.5X6 2 2
31 [wo1001 SA4399001 h[E Washer, plane 0 2
32 [129530021 062350816 IEETM3. 5X 8 Screw pan M3.5X8 1 1
33 [12923021 112728001 W2 2 X2 L=50 Wick, 2X2 1=50 1 1
34 [12905016  |SA4393001 B i S A Crank rod, Nbar 1 1
35 [12909010  |SA4394001 piRi R Slide block 1 1
36 [12912074  |SA4401001 HE 4D Felt support, D 1 1
37 [so04016 062350616 IZETM3. 5X6 Screw bind M3.5X6 2 2
38 [12923027  |SA4400001 Pliikac) Felt 1 1
39 [10123002  [107155001 B AT L HigE Felt 2 2
40 112912101 SA5155001 RS S50 Felt support, U 1 1
41 12923029  [SA5237101 i Felt 2 2
42 1504041 062350516 BZETM3. 5X5 Screw pan M3.5X5 1 1
43 [s10025 014080831 BEIBET M8X8 Set screw, socket (CP)M8 X8 4 4
44 [12928021 154567000 5.3 Spacer, 5. 3 2 2
45 112908003 SA2485001 ' Set screw collar 1 1
46 [s10017 $25260001 [i] 52 42%] M6X0. 75 I|Set screw, socket (F1)M6X5 2 2
47 [12903002  |SA2486101 E I ER Bush, R 1 1
48 [S04031 062061616 IZETM6 X 16 Screw pan M6 X 16 1 1
49 11290501500 S A 2 A Needle bar rocker lever assy 1 1

49-1 112905004 SA2489001 A EAF Needle bar rocker lever assy 1 ]
50 129513004 018062032 HEREM6 X 20 Bolt socket M6X20 1 1
51 (20128033 118735002 K [E6 Washer 1 1
52 12905005  |SA2490101 AT AR IAT Rocker 1ink, NBar 1 1
53 (504034 $23460001 IBETME X 5 Screw pan M6 X5 2 2
54 [12926005  |SA4117001 R HhP Link shaft, Nbar rocker P 1 1
55 |S10019 012060636 BEET M6 X6 Set screw, socket (f£) M6 X6 2 2
56 12903003  |SA4118001 EIFFEEP Zigzag link bush, P 1 1
57 [s05016 018062532 I FEM6 X 25 Bolt socket M6X25 1 1
58 [12928002  |SA2493001 ik[E Washer, plain 2 2
59 [12901010  |SA2494001 LB Needle bar rock arm 1 1
60 |S05078 018062032 BZAEM6 X 20 Bolt socket M6X20 1 1
61 112903018  [SA5332001 HEL Bush, L 1 1
62 [12923018 548204000 iZE4 X4 1=150 Wick, 4X4 L=150 1 1

10



D. AT /EEEE /Needle bar flip—up mechanism (58420, 58720)
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D. HHDIEAIESE Needle bar flip-up

Fs| #5 SEHT | 2. . o Amt. s
T AR Name of parts vE
No. | Part No. | Ref.Part No. oo3 |oo5 |ooF
1 [12912056  [SA4402001 EiE A e Indication plate assy 1 1 1
2 112922004  |104833001 155 %€4.3 Rubber cap, 4. 3 2 2 2
3 12912057  [SA5336001 TR R i Holder plate cover 1 1 1
4 1504032 062501016 I2ETM5%14 Screw pan M5X 14 2 9 2
5 12912058  [SA4404001 JER Push lever 1 1 1
6 129520006 |SA4441001 BIgETM4 Shoulder screw, M4 2 2 2
7 |12912059  [SA4405001 JEAFAR Plate, push lever 1 1 1
8 504041 062350516 B2ET M3.5x5 Screw pan M3.5X5 2 2 2
9 112927017  [SA5333001 T Spring 1 1 1
10 1291206000 [SA4406001 SE AR A Stop lever shaft assy 1 1 1
11 [11729011  |047301842 FERIAW3x18 Pin spring roll aw3 1 1 1
12 [129830004 [SA4408001 L Stud, L 1 1 1
13 [129530008 |SA4409001 12 RS Stud, S 1 1 1
14 112912061 SA4411101 UIE SN e Flipup holder plate 1 1 1
15 S18964001 RS RN o Label 1 1 1
16 |S04028 062500816 12ETM5 %8 Screw pan M5X8 2 2 2
17 [12903016  [sA4412001 HAFMAE Ball guide bush 1 1 1
18 [12927022  |150820001 L Spring 1 1 1
19 11724001 071063550 NER1/4 Bearing ball 1 1 1
20 [12904007  |SA4413001 e Arm, lever shaft 1 1 1
21 [S05004 062501416 BRETMS* 14 Screw pan M5X 14 1 1 1
22 129520007 [SA5588001 ZETM4 Shoulder screw, M4 1 1 1
23 |11727007  [SA4414001 S Spring 2 2 2
24 112912062  [SA4415001 R RS Slide shaft bracket 1 1 1
25 |S04028 062500816 125TM5x8 Screw pan M5X8 2 2 2
26 [12912063  |S07588101 NERTIEG Slide shaft 1 1 1
27 112912064 SA4416001 S UHR Support plate, slide shaft 1 1 1
28 12927018  [149863001 HAT Spring, plate 2 2 2
29 112903017  [sA4417001 [ Set screw collar 3 3 3
30 [S10007 014400432 L5 I ET M4 x4 Set screw, socket (CP) M4 X 4 5 5 5
31 |129S11004 |SA4418001 T A BAT Guide screw 1 1 1
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E. JEJIZEE /Presser foot mechanism
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E. EJH3EE /Presser foot mechanism

No. | Part No. | Ref.Part No. i o ame; ol parts oo3 |ooS |ooF *
1 [12903004  [SA2495001 JEAFHIE Presser bar bush 1 1] 1
2 [s04028 062500816 B2ETM5 X 8 Screw, pan M5X8 1] 1 1
3 |129830003 [SA1174001 WATIERE M14 Presser adjusting screw, M14 1 1 1
4 [129S16001 |SA1175001 P TIREE M14 Presser adjusting nut 1 1 1
5 112905006  [SA7607001 S FAT Spring guide 1 1] 1
6 [11627002 |S07346101 TR R Presser bar spring, 5 1 1
6 12927101 [S16196001 o Presser bar spring, F 1
7 112902004  |SA2496001 JE AT Presser bar 1 1 1
8 112905007  [SA2498001 AT 4 Guide bracket, PBAR 1] 1] 1
9 [129S12001 [S25289001 BZAEM6 X 10 Bolt, socket M6X10 1 1 1
10 12904002  |SA2499001 JEFFHRT AR Presser bar 1ifting crank 1] 1] 1
11 12411003 S31006001 AR T Lifting lever 1 1 1
12 |124S30009 [S39051001 B2AT (7 HB)M3. 5 |Screw, pan(s/p w) M3.5X12 1 1 1
13 1291300100 |S07353001 P L AR A Tension release plate assy 1 1 1
1291330100 [S07351001 P ZRAR A A Tension release plate assy 1 1 1 |E4%/Direct drive
1291330400 |S10780001 WA LRI A Tension release plate assy 1 1 1|kt
14 |S09018 012061832 HEETM6 X 18 Set screw, socket (ft)M6X 18 1 1 1
15 |N01012 012061832 12 REM6 Nut M6 1 1 1
17 112912010  [SA2501001 ¥6 JE JHZE AT Presser bar lifting lever 1 1 1
12912340  |SA2578001 16 R AT Presser bar lifting lever 1|1 | 1 |
18 112912011 SA2502001 W% AT Knee lifter connecting rod 1 1 1
19 [129S20001 [SA1179001 BZETMS Shoulder screw, M5 1 1 1
20 11626008  [$07349001 TR AT RN Pbar 1ifting lever shaft 1 1|1
21 112908004 SA2504001 1 Set screw, collar 1 1 1
22 |S09019 012500536 B2ETM5 X 5 Set screw, socket (Ft)M5X5 21 2] 2
23 112927002  [S07355051 A Spring eX tension 1 1] 1
24 |S04032 062501416 BBETM5 X 14 Screw, pan M5X 14 1 1 1
25 |N01014 021500106 N FHIEREMS Nut 1 M5 1 1] 1
26 12912012 [SA2506001 IR THALAT Knee lifter lever 1 1|1
27 112912013  [SA2507001 R IRTHAT Knee lifter bar 1] 1] 1
28 |129520001 |SA1179001 BRIZETMS Shoulder screw, M5 1 1 1
29 1129520002 [SA2165001 BrigkTM6 Shoulder screw, M6 1 1] 1
30 129820001 [SA1179001 BIZETMS Shoulder screw, M5 1 1] 1
31 129530006 [SA4149101 P EEIZETM6 adjusting screw, M6 1 1 1
32 |N01012 021060306 7N FIEREM6 Nut 3 M6 1 1| 1
33 112928016  [S07350001 g Washer, plain 1 1] 1
34 1291230100 [S07529001 WA LR EFT 21 Thread release connecting rod a 1 1 1 |E3K/Direct drive
35 |H05002 048030342 F4IBIE3 Retaining ring , E3 2 | 2| 2 [HIE/Direct drive
36 112930301 SA2677001 FAZR HL 2% Tension release wire 1 1 1 |E3%/Direct drive
37 |116S16006 [110161006 BERESM4. 76 Nut SM4. 76 2 2 2 |EYX/Direct drive
38 12912302  [SA2678001 T4k HL 2k Wire holder 1 1 1 [H3E/Direct drive
39 [s04028 062500816 BZATM5 X 8 Screw, pan M5X8 2 | 2 [ 2 |AYE/Direct drive
40 112912303 [SA2679001 FALE L 25 52 Wire holder 1] 1| 1 |EY¥/ Direct drive
41 |S04033 062060816 BZETM6 X 8 Screw, pan M6 X8 2 | 2| 2 [HIK/Direct drive
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F. %43 E /Feed mechanism

FE|FS | 2505 | mamen R Ant,
EEAF 44 FR Name of parts R/IE
No. [Part No. |Ref.Part No. oo3 [oo5 |ooF
1 ]1290200500 |SA3062001 D)3 as 1141 Feed regulator assy, 11 1 1 [58420/584200-4000
1290200500 |SA3062001 V)dde 114044 Feed regulator assy, 11 1 1 1 |58720/58750
1 1290200600 [SA2509001 V)33 44 Feed regulator assy 1 58420/5842D-41 0]
1290200600 [SA2509001 V) s 4l Feed regulator assy 1 1 58450
2 12909003  [SA2511001 LS ] Guide plate 2 2 2
3 [S04029 062501016 B2ATM5 X 12 Screw, pan M5X 12 4 4 4
4 12909004 [SA2512001 A Slide block assy 1 1 1
5 12923018  [SA2515001 ML 4X4 1150  |Wick, 4X4 L=150 1 1 1
6 [12912014 |SA2516001 PIE SR Stopeer 1 1 1
7 [S04033 062060816 B2ATM6 X 8 Screw, pan M6X8 1 1 1
8 1290500800 143611201 AT EAT AL Frocker connecting rod assy 1 1 1
9 12905009 143612100 IEAT KIEFT Feed rocker connecting rod 1 1 1
10 11624002  |118954000 e K Needle bearing 1 1 1
11 [12910001 |SA2518001 EA LSS Level feed eccentric wheel 5 | 1 1 1 |58420/58450
12910201 [SA2791001 IEA L FET Level feed eccentric wheel 7 | 1 1 1 |58720/58750
12 116514005 AT Set screw 1 1 1
13 [101815011 BB T 2 84T [Set screw 1 1 1
14 [1290400800 KRR S |Feed rocker armb assy 1 1 1 |58420/58450
1290400900 KFERETHM  |Feed rocker arm? assy 1 1 1 |58720/58750
14-1 112904003  [SA2521001 IKFERVE S Feed rocker armb 1 1 1 |58420/58450
12904201  |SA2793001 KRR 7 Feed rocker arm? 1 1 1 |58720/58750
15 [S05078 018062032 BEAEM6 X 20 Bolt, socket M6X 20 1 1 1
16 (12905010 [143613051 JEANERT Link 1 1 1
17 [11626010 |143616001 EAT AR S Shaft 1 1 1
18 11629002 048060342 F4IEE6 Retaining ring , E6 2 2 2
19 |1161100200 |S38422001 EHEEbRE4 Stitch length dial, 4 1 1 58420
20 [1161101600 [S38427001 EHEEbR LS Stitch length dial,5 1 58420
1161101600 [S38427001 B PR AES Stitch length dial,5 1 1 58450
1291120100 |S38428001 EHBEFRALT Stitch length dial,7 1 1 1 |58720/58750
21 129830007 [SA3056001 T IR A Feed regulating stud 1 1 1
22 |11611005 |142746002 bR E Feed regulating supporter 1 1 1
23 [116S11002 [129458102 124TSM4.76 Screw, SM4. 76 1 1 1
24 [10122016  |108549001 UiAEl 0 Ring 1 1 1
25 [12926008  [$50098101 SEALAH Positioning pin 1 1 1
26 [12927003  [100328001 1B A Notch spring 1 1 1
27 [12912016  |SA2523001 bR AL BT Dial lock lever 1 1 1
28 12927004  [S39830101 L Spring 1 1 1
29 [12909005  |SA2525001 LRI AT S Feed regulator 5 1 1 1 |58420/58450
12909201  |SA2796001 IERL IR 7 Feed regulator 7 1 1 1 |58720/58750
30 |S10021 016061031 BEIRET M6X 10 [Set screw, socket (cn)M6X 10 2 2 2
31 [12905011  |SA2526001 D38 AT Connecting rod 1 1 1
32 12910002  [SA2527001 Al Lol Eccentric shaft 1 1 1
33 [S10019 012060636 BEATM6 X 6 Set screw, socket (ft)M6X6 1 1 1
34 [129520003 |SA2528101 BRIZETM6 Shoulder screw, M6 1 1 1
35 [12902007  |SA2529101 {5 4% Tk TR Shaft, Rlever TR 1 1 1
36 [12929003  [048080342 F4EES Retanining ring , E8 1 1 1
37 111628003  [025100132 “FELES10 Washer, plain S 10 1 1 1
38 112912017  [SA2530001 95 Spacer 1 1 1
39 301081 S07374109 284 F Reverse stitching lever 1 1 1
40 112927005  |SA2531001 i Spring 1 1 1
41 12912018  [SA3067001 FHSF A Lever guide 1 1 1
42 112922002  |S48367000 S Rubber 9 2 2
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F. iXfi3EE /Feed mechanism
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F. %43 E /Feed mechanism

= = ] Hf B
No. [Part No. |Ref.Part No. oo3 [oo5 |ooF
43 1129511001 [SA6592001 BEETM5 Screw, pan M5 1 1 1
45 140122016 (104821001 157 3E10.5 Rubber cap, 10. 5 1 1 1
46 [S04028 062500816 BZETM5 X 8 Screw, pan M5X8 2 2 2
47 112912019  [SA2532001 SE LS Stooper 1 1 1
48 [S04029 062501216 BEATM5 X 12 Screw, pan M5X 12 1 1 1
49 12928018 025050236 P EIMS Washer, plain M5 1 1 1
50 112927006 |S07376001 H T Feed regulator spring 1 1 1
51 [12912020 [SA2533001 P Spring hook 1 1 1
52 |S04038 062060816 BZATM6 X 10 Screw, pan M6 X 10 1 1 1
53 [S04029 062501216 I2ATM5 X 12 Screw, pan M5X 12 1 1 1
54 [N01017 021500106 7N IR EEMS Nut 1 M5 1 1 1
55 [12912304  |SA2541001 HESTER Reverse stitching lever plate| 1 1 1 |EI¥/Direct drive
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H. iEFifhdE H /Feed shaft mechanism

" ¥ | OPTION PARTS " < % M4 / Dry Type >

19



H. iZEAifh3EE /Feed shaft mechanism

Fe H5 SEMNT TR A H N £ HE Amt. &3
No | Part No. | Ref.Part No. ki o ame of parts oo3 |oo5 |ooF *
1 12903005  [SA3855001 EAEEL Bush, 1:frocker shaft 1 1 |1
2 112923005  |SA3965001 T Felt 1 1 1
3 112923018  [SA4028001 T 4X4 1=220 |Wick, 4X4 1=220 1 1 1
4 [12903006  |SA2543001 EAHIER Feed rocker shaft bush, R 1 1 1
5 112923018  [108802001 HE 4X4 L=250 |Wick, 4X4 L=250 1 1 1
6 |S10022 SA2544001 LEIEET M6X8  [Set screw M6X8 1 1 1
7 |S10019 012060636 BZETM6 X 6 Set screw, socket (ft)M6X6 1 1 1
8 12908005 SA2546001 ' Set screw collar 2 2 2
9 |S10018 523651001 BEMEAT M6X6  |Set screw, socket (£1)M6X6 4 4 4
10 112902008  [SA3840001 XA Feed rocker shaft 1 1 1
11 1290700200 ARG XA ST |Feed bar st fork assy 1 1 1
1290720100 [SA6150101 AT G XM TR |Feed bar tr fork assy 1 1 I |EIK/Direct drive
12 207511006 |SA2927001 12T M6X 14 Screw, M6X 14 1 1 1
13 11628005 025060132 “FHRES6 Washer, plain S 6 1 1 1
14 [S07005 SA2566001 12ETM3.5%12 Set screw M3.5X12 1 1 1
15 |N01016 021350106 JEREM3.5 Nut 1 M3.5 | 1 1
16 [12912021  |SA2553001 ISR Forked plate 1 1 1
17 |129S30010 [SA2554001 WAL Adusting screw, hight 1 1 1
18 [S04035 062400616 BEETMA X 6 Screw, pan M4 X6 1 1 1
19 [12923006  |SA3990001 T Flat 1 1 1
20 [12923007  [SA3887001 THE Flat 1 1 1
21 12912022  [SA3888001 JH R Flat holder 1 1 1
22 112928019  [025030132 - S3 Washer, plain S 3 1 1 1
23 |S04036 062300416 BEETM3 X 4 Screw, pan M3 X4 1 1 1
24 112910003  [SA2550001 IEM B L Feed bar shaft 1 1 1
25 [12928003  |SA2551001 i ) 2 P Thrust ring 2 2 2
26 |S10019 012060636 BEETM6 X 6 Set screw, socket (Ft)M6X6 1 1 1
27 112904004 SA2555001 KA G Feed rocker base arm 1 1 1
28 [$01059 $A2928001 R 1o 7 I Screw, M5X 13 2 | 2 | 2
29 112923018  [SA4538001 W 4X4 1=180 |Wick, 4X4 1=180 1 1 1
30 1290900600 |SA2806001 fA g YA Feed bar slide block assy 1 1 1
31 [S02018 SA6308001 25T (#0)M2 X 4 Screw, flat #0 M2X4 4 4 4
32 112912023  [SA4009001 HET®E Wick support 1 1 1
33 |S04035 062400616 HEETMA X 6 Screw, pan M4 X6 2 2 2
34 112923018 [sA2724001 hZk4x4 1L=400 Wick, 4X4 =400 1 1 1
35 112921002  [SA4011001 HEJE A 1L=100 |0il tube, L=100 1 1 1
37 112907301  [SA2754001 £ G ST Feed bar, st 1 1 1 N
38 [12907302  |SA2552001 ERH X Feed bar fork 1 1 1 iﬁwﬁ”ﬂﬁﬂﬂ'f‘m@’
4 option parts for
39 [S04028 062500816 B2ETM5 X 8 Screw, pan M5X8 1 1 ) ro——
40 [S04030 062500616 BZETM5 X 6 Screw, pan M5 X6 1 1 1
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J. B /Gauge parts

No. | Part No. |Ref.Part No. = H H U0 i AL oo3 (oo5 |ooF &3
1 |*x Bl el Ak Needle clamp assy 1 1 1 [58002000
2 |116511012 116323001 125TSM3.57 Screw, SM3. 57 2 | 2 | 2 [58420/58720
3 * £ R Needle plate 1 1 1
4 129830014 |S11244001 BT HRIZETSM4.37 Screw, SM4. 37 1 1 1
5 ]129517003 [100032004 SPSLIBETSMA. 37X 40 |Screw, flat SM4. 37 X40X8 1 1] 1
6 [x T B2 A Presser foot assy 1 1 1
7 1129511010 113050001 WEETM3.5 Screw, M3. 5 1] 1] 1
8 |k EAT T Feed dog 1 1 1
9 1129513002 [S07494001 B2ETSM3. 18X 44X 7 |Screw, w/socket SM3. 18X 44X 7 2| 2] 2
10 |%& BT AL Needle clamp assy, L 1 1 58150
11 |* g R Needle clamp assy, R 1 1 585000
12 ]129815006 [013660412 BZETSM3. 18 Screw, SM3. 18 2 | 2 58450/58750
13 [129515007 |S13085001 2%TSM3. 18 Set screw SM3.18 2 | 2 58450/58750
14 117811023 |149831101 BZATSM3. 18 Set screw SM3. 18 2 | 2 58450/58750
K S HELHEM A3/, Reference gauge parts list
N. T3 HE /Lower shaft mechanism
e ZFEA 5 = /. o Amt.
B, Part No. | Ref.Part No. = ul”*%%/\ Name of parts oo3 |ooS |ooF %JE
1 12903011  [SA3890001 R JE RE L Rotary hook base bush, L 1 1 1
2 112923023  |SA4585001 THEL Felt 1] 1|1
3 112903012  [SA3891001 JEARIE BRI ER Rotary hook base bush, R 1 1 1
4 112923023  |SA4585001 T Felt 1 1] 1
5 [12902010  |SA2571001 Sl Lower shaft 1 1 1
6 [12910005 |SA2759001 AR F-lifting eccentric wheel assy | 1 1 1
12910302  |SA2580101 RO E F-1lifting eccentric wheel assy | 1 1 HIK/Direct drive
7 |S07004 SA2575001 125TM6x6 Set screw, (ft)M6X6 1|1 1
8 [12903013  |SA2584001 HIKE Ball bearing bush 1 1 1
9 |B10002 S38707001 ERHfi7K 6004ZZNR  |Ball bearing, thrust 6004ZZNR 1 1 1
10 [S10020 SA2585001 [#] 5EWRETM6 X 10 Set screw, socket (ft)M6X 10 1 1 1
11 S09017 $23651001 HRETM6 X 10 Set screw, socket (ft)M6X 10 1 1] 1
12 [12935004  |SA2587101 [0 5 DL Timing pulley assy, D 11 |1
13 |B10009 158115001 ERHH7K 6204ZZNR  |Ball bearing, thrust 6204ZZNR 1 1 1
14 [S10020 SA2585001 [i] 52 BEETME X 10 Set screw, socket (1) M6 X 10 1 1 1
15 [S10023 SA4213001 [i] 5 WRETME X 10 Set screw, socket (CP)M6X 10 1 1 1
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" %M#% / OPTION PARTS "

e_;g 767

2D @&

)

— — — — — — — — —— — — — —— — — — —

[ NS IV

23


bzj-001
附注
12912306


K1. JiEt83EE /Rotary hook mechainsm

I A 44 TR Name of parts BVE
No. | Part No. | Ref.Part No. oo3 |oo5 |ooF
1 [12918008 |SA2955001 HREE () Rotary hook base (L) 1 1 1 [58420/58450
12918201  |SA2959001 B4 (k) Rotary hook base (L) 1| 1| 1 |58720/58750
1291830300 |SA4435201 R4 () At Rotary hook base(L) assy 1 1 | 1 |58420D/58450D
1291830500 [SA2797501 AR () A1 Rotary hook base(L) assy | 1 1 [58720D/58750D
3 |11603011  [SA4029001 JER R Rotary hook shaft bush 2 | 2 | 2 |58420/58450
11803001  [S09259001 e FahE Rotary hook shaft bush 2 | 2| 2 |58720/58750
4 12928004  |S09260001 HHEEEA 1.2MM  |Thrust ring, A: 1. 2WM<t=1. 2> 2| 2] 2
4 12928005  [SA4038001 A 1.OMM  |Thrust ring<t=1.0> 2| 2] 2
4 12928006  |S09261001 BB 1.4MM |Thrust ring, B:1. 4MM<t=1. 4> 2| 2] 2
4 12928007  |SA4444001 B EB 0.8MM  |Thrust ring, 0. SMM<t=0. 8> 21 2] 2
5 111624004  [S07420000 TRE b7k Needle bearing 2 2] 2
6 11629004 [S07419001 B2 A b Retaining ring 21 2] 2
7 12903008  |SA6474001 ERHED Rotary hook shaft bush 21 2] 2
8 12905013  [SA3856001 Oy LR EERT Opener link 2 | 2 | 2 [58420/58450
12905303 [SA3857001 Oy LA EFT Opener link 2 | 2 | 2 [58720/58750
9 [12905014  |SA3859001 O3 LR Opener lever 2 | 2 | 2 |58420/58450
12905304  |SA3861001 Iy LT Opener lever 2 | 2 | 2 [58720/58750
10 12902009  |SA2560001 I EREERT S Shaft, 01ink 21 2] 2
64 [12928008 025710132 PP S4.76 Washer, plain S4. 76 21 2| 2
11 [N01017 021500316 7N FHIEREMS Nut3 M5 2 2] 2
12 12926009  |SA3889101 I3 LR i Olever shaft 21 2] 2
13 [12923018  |SA4026001 M 4X4 1100  |Wick, 4X4L=100 2| 2] 2
14 [S09019 012501031 BEETM5 X 5 Set screw, socket (ft)M5X5 21 2] 2
15 11612014  [$38212001 L Opener 2121 2
16 129513003 |154965001 HZETSM3. 57 X 8 Bolt, socket SM3.75X8 2 2] 2
17 [12912024  |SA2562201 JEAR L L Rotary hook base cover, L 11 ] 1
18 [$04037 062300612 BRETM3 X 6 Screw, pan M3 X6 8 | 8] 8
19 [12925003  [SA2572001 IBE LA CR) Spiral gear 2 21 2
20 [S08005 SA2574001 IZETM6 Set screw, (ft)M6 41 4] 4
21 [S07004 SA2575001 IZETM6 Set screw, (Ft)M6 21 2| 2
22 112925004  [SA6301001 IBHEEE (VN Spiral gear 21 2] 2
23 [S10029 SA2574001 BEETM6%5 Set screw, (Ft)M6X5 6 | 6] 6
24 [12928009  |SA3054001 P L Thrust washer, L 1 1 1
25-1 12912055 TG Felt support 1 1 1
25-2 12923032  [SA6424101 bl Felt 1 1] 1
26 [S04035 062400616 BZETMA X 6 Screw, pan M4X6 2 2] 2
27-1 112912054 HE AR Felt support 1 1 1
27-2 112923016  |SA4044001 L Felt 1|1 ] 1
28 [S04035 062400616 B2ETM4 X 6 Screw, pan M4 X6 21 2] 2
29 [12923008  |SA4012001 i Felt 21 2] 2
30 [12912027  |SA3894001 EEY Felt support 21 2] 2
31 [S04035 062400616 HEETMA X 6 Screw, pan M4 X6 2 2] 2
42 112918009  [SA3956001 HREE Ch) Rotary hook base(R) 1 1 1 |58420/58450
12918202  |SA3960001 2L (f) Rotary hook base (R) 1 1 1 [58720/58750
1291830400 |SA4436201 RYL () 44t Rotary hook base(R) assy 1 1 1 [58420D/58450D
1291830600 [SA2802501 R4 (f) A Rotary hook base(R) assy 1 1 1 |58720D/58750D
43 [12912028  |SA2563301 JERR L JRE 55 R Rotary hook base cover, R 1 1 1
44 [12928010  |SA2579001 g Specer 111
45-1 12912052  |SA6425101 HMEIJEUR Felt support UR 1] 1] 1
46-2 12923015 iR Felt 1 1 1
46-1 12912053  |SA4045001 HEISDR Felt support DR 1 1 1
48  [12912031  |SA6462001 JERR HEJE 25 FL Rotary hook base cover, FL 1 1 1
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K1. JiEt83EE /Rotary hook mechainsm

FE| B5 | 2505 | zomsom B Am. .
TR AR Name of parts H/iE
No. | Part No. | Ref.Part No. oo3 |ooS |ooF
49 (12912032 SA6463001 EAR L HE B FR Rotary hook base cover, FR 1 1 1
50 |129S30011 [SA6417001 BEETMA X 12 Screw, M4 X 12 4 [ 4] 4
51 [129S11003 |SA2556001 B2ETM6 X 25 Screw, M6 X 25 2 2] 2
55 129511003 |SA2556001 BZATM6 X 25 Screw, M6 X 25 21 2| 2
52 20628003  [115947101 i Washer, plain 6. 35 2 2] 2
53 [12903009  |SA2722001 EEA Pinch sleeve A 2|1 2] 2
54 112903010 SA2565001 EEB Pinch sleeve B 2 2 2
56 112912033  |SA2567001 PR Needle upper positioning plate| 2 2 2
57 12910004 SA2568001 1A T il Needle upper positioning shaft| 2 2 2
58 [S04038 062061016 HEETM6 X 10 Screw, pan M6 X 10 4 | 4] 4
59 [W01003 025060136 P [ S6 Washer, plain S6 4 | 4] 4
60 [11618001 [S01928151 Qi Bobbin 2 | 2 | 2 [58420/58450
11818001  [S09285051 Rt Bobbin 2 | 2 58720/58750
61 [12918022 |148602001 RS Bobbin Spring 2 | 2 58420D/58450D
12918024  [S09286000 R 0o i Bobbin Spring 2 | 2 58720D/58750D
62 1291800600 JERR A Rotary hook assy 2 58420-003
1291800700 JERR A Rotary hook assy 2 58420-005
1161800400 eRALE (E*)  [Rotary hook assy(C) 2 | 2 58420C
1171800100 TERR 0 A Rotary hook assy 2 2 58450
1291802600 ERRAA: (P2 |Rotary hook assy (C) 2 2 58450C
1181800200 ERR AL Rotary hook assy 2 | 2 58720
1291802700 WA (E77)  |Rotary hook assy (C) 2 2 58720C
1191800100 EAR A Rotary hook assy 2 2 58750
1191800400 e A () |Rotary hook assy (C) 2 2 58750C
1291801400 ERR L Rotary hook assy 0. | 2 58420D
1291801500 JERR 2 A Rotary hook assy 2 | 2 58450D
1291802900 eRALE (E7*)  [Rotary hook assy (C) 2 | 2 58450CD
1291802800 eRALE (E7)  [Rotary hook assy (C) 2 | 2 -58720CD/58750CD
1291801600 ERR A Rotary hook assy 2 | 2 58720D
1291801700 ERR A Rotary hook assy 2| 2 58750D
63 (12918029 woE (HF) Bobbin case assy(C) 2 2 58450C
12918030 ROLE (FH™) Bobbin case assy(C) 2 2 58750C
32 |129520301 [SA2717001 SENLIRAT Stopper screw 4 | 4 FIK/Direct drive
33 112904301 SA2676001 7)) ] A Movable knife bracket 2 2 FLOK/Direct drive
34 112927301  |S07525100 R 3 5 Bobbin thread holding spring 2 2 HIK/Direct drive
35 120811012 [141544001 B24TSM3. 18 X40  [Screw SM3. 18X40 L=3 4 | 4 HIK/Direct drive
36 |12904302  |SA3912001 KT Movable knife lever 2 2 E4K/Direct drive
37 (12903303  |SA2675001 " Set screw collar 2 2 B UK/Direct drive
38 |S10018 $23651001 [i] 5 HEATM6 X 6 Set screw M6X6 2 | 2 BEIK/Direct drive
39 12912305  [SA2671001 DIZRALHE L Thread trimming lever L 1| 1 BIK/Direct drive
47 [12912306  |SA2670101 PILALFF R Thread trimming lever R 1|1 BIK/Direct drive
40 [S05005 062501212 HRETM5 X 12 Screw, pan M5X 12 2 | 2 HIK/Direct drive
41 [12927302  |SA2826001 s Spring 2 BEIK/Direct drive
12927307 |SA4458001 FHEB Spring B 2 BEIK/Direct drive
69 [S04011 062400812 BZETMA X 8 Screw M4 X8 4 | 4 HIUK/Direct drive
68 11290550200 Iy LR FERT ZH A Opener link assy 2 2 .
65 [12905503 I LR ERT Opener link 2 2 ) iﬁ/'_t])l'AJ.THr'ﬂ] P
M option parts for
66 [129511501 IEETM2 Screw M2 2 | 2 dey byé
67 [S04021 HEETM4 X 4 Screw, pan M4 X4 2 | 2

KT 1UR42, BHIKCAEA G St Tk,

CRor B 7 etk
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L. HLydiEig 25 E /Lubrication

FE s ZEMS | =, . B Amt,
No. [Part No. Ref Part No. %ﬁg’ﬁ:%*/\ Name ofparts oo3 |oo5 |ooF %/f
1 [12911004  [SA4205101 Tl FEH AT 0il tank assy 1 1 1
2 |129530009 [SA3040001 At 8.6 0il feeding pipe, 8.6 2 2 2 |58420/58720
129530009 [SA3040001 fitim 1 8.6 0il feeding pipe, 8.6 4 4 4 |58450/58750
3 112936002  [SA3946001 ek 0il terminal 1 1 1
4 12921006  [SA2956001 4 Je i L=135 |0il tube, L=135 1 1 1
12921006  |SA2956001 4 Je i EL=135 |0il tube, L=135 2 9 2 [58450/58750
5  [12923009  [SA2957001 bliEEn Felt 2 2 2
12923009  [SA2957001 bl Felt 4 4 4 [58450/58750
7 (12912038  [SA3055101 K Tube clip 4 4 4
8 S04028 062500816 HEATM5 X 8 Screw, pan M5X8 i 1 1
9 [12922001  |SA2929001 ¥ B 3E12.5 Rubber cap, 12.5 3 3 3
12922001 [SA2929001 ¥ 5 3E12.5 Rubber cap, 12.5 4 4 4 [58450/58750
10 [12923010  |S38266000 IR Rotary hook shaft felt 1 1 1
12923010  [S38266000 T Rotary hook shaft felt 2 9 2 [58450/58750
11-1 112923035 e Felt assy 1 1 1
11-2 112923036 bl Felt assy 1 1 1 |58420/58720
12 [12912035  |SA4033101 pliiEE AR Felt support 1 1 1
13 61910003 Je AL 3 X 80 2 2 2
14 [12921002 T 1L=280 Tube L=280 1 1 1 |58450/58750
15 [12923018 MLk 4X4 1=380 |Wick, 4X4 1=380 1 1 1
16 |12912065  [SA5154001 iR Tube support 1 1 1 |58450/58750
17 [S04028 HZETM5 X 8 Screw, pan M5 X8 1 1 1 [58450/58750
18 [S05079 018081236 IZREM X 12 Bolt, socket M8X 12 1 1 1 [58420/58720
19 41222006  [104450101 5 ZE8 Rubber cap, 8 1 1 1
20 [12922013  [081038070 O P38 0 ring P38 1 1 1
21 12921006  [SA2723001 4 e i EL=210 |0il tube, L=210 1 1 1
22 [12923019  [SA2724001 =400 Wick, L=400 1 1 1
23 12912038  [SA3055101 EEES Tube clip 3 3 3
24 [129530016 [0A5501006 B2 G 3 BM5  |Screw, pan (S/P washer)M5X 10 2 2 2
25 [12901007  |SA3896001 AL 0il block, L 1 1 1
26 129520004 [SA6475001 I B T B IR S 0il adjusting screw 2 2 2
27 1001004 081004070 OJE 8P4 0 ring P4 2 2 2
28 [12922007  |SA6468001 B Rubber packing 2 2 2
29 112922008 SA6423001 TEAR S Rotary hook shaft felt 2 2 2
30 12923012  [SA6415001 bliiEES Felt 2 2 2
31 12922016  [142274101 W 2643 Rubber cap, 4. 3 2 2 2
32 [12911005  |SA3037001 I B AL Subtank assy 1 1 1
33 [129530009 |SA3040001 Aty 8.6 0il feeding pipe 1 1 1
34 12922010  [SA3060001 IEYA Valve packing 1 1 1
35 112901008  |SA3898001 LIMAR 0il block, R 1 1 1
36 [129530017 [0A4400806 W2 G EA B M4 |Screw, pan (S/P washer) M4 X 8 2 2 2
37 112912036  |SA3045201 Bl R AEA Subtank setting plate, A 1 1 1
38 112912037  |SA3046001 Il i 2R e Subtank setting plate, B 1 1 1
39  [S04033 062060816 BZETM6 X 8 Screw, pan M6X 8 2 2 2
40  [12921006  |SA3044001 A e M EL=242 |0il tube, =242 1 1 1
41 12936003 [S51815001 TS, 8 0il feeding pipe, 3.8 4 4 4
42 [12911006  |SA6472001 T [ E Tube support 1 1 1
43 [12928011  |SA3923101 ER G D Rotary hook base D packing 2 2 2
44 1504039 062401616 HZETMA X 16 Screw, pan M4 X 16 4 4 4
45 112923014 SA2604001 ik Feed regulator felt 1 1 1
46 112912039  |SA2605001 PlEE AR Felt support 1 1 1
47 [S04030 062500616 WEETM5 X 6 Screw, pan M5 X6 1 1 1

28



66

058G ‘0OSFSGN[ |

|
I
I
I
I
|
|
|
|
}
:
|
I
|
i
I
|
|
|
|
I
!
I
I
|
|
|

uoryestaqn/ B E BLENEA) T



L. fLydiEig %5 E /Lubrication

FE (s ZEMNS | L, " BE Amt.
No. [Part No. Ref Part No. gﬁgﬁ:g%\ e ofparts oo3 |ooS |ooF %BE

48 [12923018 109405001 ML 4X4 1100 |Wick, 4X4 L=100 1 1 1

49 [12923018 108801001 ML 4X4 12350 |Wick, 4X4 [=350 1 1 1

50 [12911007 |SA2606101 T i 0il cover 1 1 1

52 [12912040  |SA3048101 WEERA Tube support, A 1 1 1

53 [12912041  |SA3049001 W RSB Tube support, B 1 1 1

54 [S04035 062400616 H2ETM4 X 6 Screw, pan M4 X6 1 1 1

55 [12912042 |SA6473001 mE S M Tube guide 1 1 1

56 [12922012  |140890009 7H 55 0il cap 1 1 1

57 112923030  [112753001 bl Felt 2 2 2

58 |S04038 062061016 BEETM6E X 10 Screw, pan M6X 10 3 3 3

59 [W01003 025060236 M6 Washer, plain M6 1 1 1

60 112923010 SA6423001 JERR iy B Rotary hook shaft felt 2 2 2

61 [12926013 |SA6416001 AR Rubber presser 2 2 2

62 [12927020  |SA4508001 i Tube clip 4 4 4

63 [12922009  |140327001 4 57 3E6. 3 Rubber cap, 6. 3 2 2 2

64 [12923012  |148743001 bliIEES Felt 2 2 2

70 [12921006  |SA3949001 4k Je eihiEL=50 |0il tube, L=50 1 1 1 |H¥030, Ford 30
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M. ZF283EHE /Thread mechanism

No. | Part No. | RefPartNo.| ~ " o AL O, PAL oo3 |oo5 |ooF e
1 1291300300 [SA3417301 TR 1 15 4 4F3 Upper Thread Tension Assy, 3 1
2 112927008  [SA3415001 LT3 Tension Spring, L 2
1 1291300400 [SA2607301 T2 15 2446 Upper Thread Tension Assy, 5 1
2 [12927009  |SA3416101 o E ) Tension Spring, LL 2
1 1291301200 |SA2818001 THI 2538 7 2H A1 Upper Thread Tension Assy, 1 1
3 12927021 SA3414001 FAEEM Tension Spring, M 2
3 [12912043  |SA4212001 R G A Tension Plate Assy 1 1 1
4 112922020  |SA2613001 =T Cap 1 1 1
\Q 5 112927010  |SA2614201 FAFEL Thread Takeup Spring, L 1 1 1
6 1291300500 |SA2615001 S 444 Guide Assy, T/Takeup Spring 2 2 2
7 112928035  |SA2619001 Oy Spacer 1 1 1
@ 8 [12927011  |SA2623201 FRER Thread Takeup Spring, R 1 1 1
9 [12903014  |SA2620001 LRSS Collar 1 1 1
10 12908006 SA2621001 TPl Stopper Support 1 1 1
11 [No1013 021300106 HEREM3 Nut, 1M3 1 1 1
12 ]129815006 [SA2626001 WEETMS. 5 Set screw, (cp)M3. 5 1 1 1
13 129511008 [SA2624001 fi] 52 WAL Spring guide set screw 1 1 1
14 [12913022  |SA2625001 T L Adujusting thumb 1 1 1
15 [129515006 |SA2626001 124TM3. 5 Set screw, (cp)M3. 5 1 1 1
16 [12903015  |SA2627001 RS Collar 1 1 1
17 [129S30044 |SA2628001 LB B Tension nut 1 1 1
18 12912044  |SA2629001 HEBR AR Stopper 1 1 1
19 [129517004 [061350616 HBETM3. 5X 6 Screw, flat M3.5X6 1 1 1
20 12912084  [SA2824001 SENIRETMS. 5 Nut, whirlstop M3.5 1 1 1
21 112912045  [SA2630001 FRAAR Stopper 1 1 1
22 1129530026 [062350512 B2ETM3. 5X 5 Screw, pan M3.5X5 1 1 1
23 [12913007  |145446001 SJe £k fit Disc, tension 4 4 4
24 (12913008 159805001 e 2 1 4 Tension disc presser 2 2 2
25 [12911008  |S20681000 A 1 5L ] Wacher 2 2 2
26 [129530019 |S20682105 W TIE R Tension nut 2 2 2
27 112928036  [144504001 W+ Thread guide disc 4 4 4
28 [12927012 154560101 INJLR R Pretension spring, A 2 2 2
29 1129830012 [155510001 S L AR Tension nut 5 2 2
30 112913009 SA2632001 A E AR Tension releade plate 1 1 1
31 [S09019 012500536 B2ATM5 X 5 Set screw, socket (ft)M5X5 1 1 1
32 112927013  |S38274001 FA R Treleadw spring 1 1 1
33 1129830020 [SA2633001 BLIZETMS. 5 Shoulder screw, M3.5 2 2 3
34 112926011  [SA4506001 FALRASL Tension release pin, L 1 1 1
35 112926012  [SA4507001 FALRANR Tension release pin, R 1 1 1
36 112912046  [SA2634001 2 S \U Thread guide, U:arm 1 1 1
37 1129517004 [061350616 IZETM3. 5X 6 Screw, flat M3.5X6 2 2 2
38 112912047  |SA2635001 2k iR Thread quantity adjust 1 1 1
39 1129530027 [062300616 BZATM3 X 6 Screw, pan M3X6 1 1 1
41 [12912048  |SA2639001 &S mD Thread guide, D:arm 1 1 1
42 11623022 |114941001 Ik 2R i B Felt 1 1 1
40 |S04028 062500816 BEETM5 X 8 Screw, pan M5X 8 2 2 2
43 112913010  [SA2636001 =HR&A Thread retainer 2 2 2
44 [S10019 012060636 BZETM6 X 6 Set screw, socket (f1)M6X6 2 2 2
45 12902011 SA2637001 A& Bar, tension release 1 1 1
46 [12912049  |SA2638001 Eaamll Thread guide, M:arm 1 1 1
47 1129517002 |SA2640001 H2ETM5 X 8 Screw, flat M5X8 2 2 2
48 [12926010  |SA6378001 A Tension Stud 1 1 1
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P. #HZkH'E /Bobbin winder mechanism

Fe| #5 ZEMNT | 2. » e Amt.
E ALK Name of parts g

No | Part No. | Ref.Part No. oo3 |oo5 |ooF
1 [1293100300 [SA1971101 B A A Bobbin Winder Unit 1 1 1
2 |H05012 048040342 HilEE4 Retaining Ring, E4 1 1 1
3 [1290100500 |SA1975001 A 2 i 5 e B-Winder Shaft Support Assy 1 1 1
4 12902012  |SA1978001 SRR Bobbin Winder Shaft 1 1 1
5 1001008 081009070 OJF BP9 0 Ring, P9 1 1 1
6 12928021 (025060136 P-4 [8[S6 Washer, Plain S6 1 1 1
7 [12935005  [SA1980001 L Bobbin Winder Wheel 1 1 1
8  [S09019 012500536 B2ETM5 X 5 Set Screw, Socker (FT)M5 X 5 2 2 2
@ 9 |12922014  [$25789000 15 2 129 Rubber Ring, 29 1| 1] 1
10 1291000600 |SA1981101 R e L A 2 A Bobbin Presser Cam Assy 1 1 1
11 |12910007 [SA1982101 R Bobbin Presser Cam 1 1 1
12 12902013  |SA1983001 B Je B Bobbin Winder Arm Shaft 1 1 1
13 [S09019 012500536 B2ATM5 X 5 Set Screw, Socker (FT)M5X 5 1 1 1
14 [H05012 048040342 148 E4 Retaining Ring, E4 1 1 1
15 [12928022 1025060136 P34 8 S6 Washer, Plain S6 2 2 2
16 [12904005 |SA1984001 IR Bobbin Presser Arm 1 1 1
17 [s05231 062401216 HRETM4 X 12 Screw, Pan M4 X 12 1 1 1
18 12912050  |SA1985001 ot Bobbin Presser 1 1 1
19 [129S11007 [S23418002 BEETMA X 5 Screw, M4 X 5 1 1 1
20 12911009  |SA1988001 205 Bobbin Support 1 1 1
21 [12912051  |SA1989001 B LRATAT Bobbin Winder Lever 1 1 1
22 112907014  |SA1990101 L Spring 1 1 1
23 12907015 SA1991001 3 Bobbin Winder Base Spring 1 1 1
24 [12922030  |SA2190001 0T %5 %1 Pl 0 Ring 1 1 1
25 [129S11006 |SA1992101 ] s BT Bobbin Winder FiXed Screw 3 3 3
26 [12919001  |SA1360101 Y171 Knife 1 1 1
27 [S04030 062500616 BRETM5 X 6 Screw, Pan M5X6 1 1 1
28 [1291301100 |SA1994101 B B IRt |Bobbin Winder Tension Assy 1 1 1
29 12913007  [145446002 Je LA Disc, Tension 2 2 2
30 12927016  [100401022 JE LR Tension Spring 1 1 1
31 [129530013 |S31032001 [k £k i2 B} Tension Nut 1 1 1
32 [12928014  |S12441001 15 Washer 1 1 1
33 [S09019 012500536 B2ETM5 X 5 Set Screw, Socker (FT)M5X 5 1 1 1
34 112913014 SUR574 Song Line board 1 1 1
35 (12913023 Je LR 2 il Folder spool 1 1 1
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Q. PIZkIE'E /Thread trimmer mechanism

No. | Part No. | Ref.Part No. " - ameQ parts oo3 |ooS5 |ooF !
1 1293030200 [SA2642001 IR kR 2R A Thread trimmer solenoid assy. 1 1 1
2 (12912307  [SA2643001 PIE RS Thread trimmer solenoid bracket| 1 1 1
3 |12908301  |SA2644001 LR Sk Thread trimming solenoid joint | 1 1 1
4 (129520302 [sA2645001 BLIZETMB Shoulder screw, M5 1|1 ]1
5 S09019 012500536 IEETM5 X 5 Set Screw, Socker (FT)M5X5 1] 1] 1
6 [12912308 [SA2646001 L REERAT Solenoid lever 1 1 1
7 |12901302 |SA2728001 LR AT SR A Solenoid lever bracket 1] 1] 1
8  [S04029 062501016 BEETM5 X 12 Screw, pan M5X 12 2 | 2| 2
9 129520303 |SA2647001 R AT 2 Solenoid lever stud 1|1 ]1
10 [S04038 062061016 BZETM6 X 10 Screw, pan M6X 10 2 | 2] 2
11 12912309  |SA2648001 253 Fastening band 1 1 1
12 [S04033 062060816 HEETME X 8 Screw, pan M6 X8 1 1 1
13 112926301 [SA2651001 )2 Thread trimming driving rod 1 1 1
14 |120S11010 |148546001 i Plunge pin 1] 1]1
15 [12912310 [SA2652101 VILR AR Connecting plate 1 1 1
16 [12928301  |SA2860001 P Washer 1 1 1
17 112927303 |SA6395001 LI Spring 1] 1] 1
18 |S04029 062501016 BEETM5 X 12 Screw, pan M5X 12 1] 1 1
19 112928302  |116662003 [ Washer 1] 1]1
20 1129520304 |SA2655001 BT V4 Shoulder screw, M4 1 1 1
21 |S04056 062351216 BEETM3. 5X 12 Screw, pan M3.5X12 1] 1] 1
22 IN01016 021350106 IZEIM3. 5 Nut M3.5 1 1 1
23 [12903307  [SA6392001 AR S Roller 1 1 1
24 1129520306 |SA6393001 TRAECHN Roller 1 1 1
25 112912332  [SA6394001 WALAT Tension release lever 1 1 1
26 [W01004 113431002 Hp Washer , plain 1 1 1
27  [W02001 028050246 P 2-5 Washer spring 2-5 1 1 1
28 [N01014 021500106 7N SR RIS Nut 1 M5 1 1 1
29 112912312  [SA2657001 FAFEh R Knife main lever shaft bracket 1 1 1
30 12902302 SA2658001 Bkl Knife main lever shaft 1 1 1
31 [S10019 012060636 BZETM6 X 6 Screw, pan M6X6 2 2| 2
32 1290130300 |SA2659001 FAFHA Knife main lever assy 1 1 1
33 12928023 148559100 IR Rubber cushion 1] 1 1
34 [12027001  [S07509001 P Spring 1|1 ] 1
35 [H05008 048070342 FIEIES Retaining ring ,E8 1 1 1
36 |S04031 062061616 BEATM6 X 16 Screw, pan M6X 16 21 2] 2
37 [12910301  [SA2661001 PIE kLS Thread trimming cam 1 1 1
38 [12928303 [SA2378001 4.8 Washer 4.8 41 4| 4
39 [s09017 $25236001 BEETM6 X 10 Screw, pan M6X 10 4| 4| 4
40 [1293030400 KEEATIEMHAM [Joint assy
41 112905301  |SA2663001 BRESEATAAE R Ball joint assy R 1 1 1
42 112905302  |SA2665001 BREGEHAE L Ball joint assy L 1 1 1
43 (12903308  [141331002 HE Bush 2 | 2| 2
44 1129830301 |SA2667001 W TERE Length adjusting rod 1|1 ]1
45 |N0O1012 021060306 I ERM6 Nut M6 1] 1] 1
46 [306516002 [SA2668001 o EE REM6 Levorotation Nut M6 1 1 1
47 [129520307 |SA2669001 BUZETM6 Shoulder screw, M6 2 | 2| 2
48 112912313  [SA2672001 YILEF R Thread trimming connecting rod I| 1 1 1
49 [12912314  [SA2673001 VILEIERF L Thread trimming connecting rod § 1 1 1
50 [s04028 062500816 WEET M5X8 Screw, pan M5X8 2 [ 2| 2
51 [12928018 [025050236 P EIMS Washer, plain M5 21 2| 2
52 129520302 |SA2645001 BUIZETMS Shoulder screw, M5 (M4) 21 2| 2
53 [12919301 [S07526301 7] Movable knife 2 | 2| 2
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Q. PIZkIE'E /Thread trimmer mechanism

No. | Part No. | Ref.Part No. i & At G4 parts oo3 |ooS |ooF *
54 [120S13002 [148536001 IBATSMA. 37X 40 [Screw, SM4. 37-40 X 4. 2 4 [ 4] 4
55 12919002 S07527001 [ 72 7] Fixed knife 2 2 2
56 [129S20601 [148539101 BZETSM2. 38 Stud screw SM2. 38 2 2 2
D 12930305 S38687000 fik5557-14R Connector 5557-14R 1 1 1
58 112930309  |SA1998001 P 2R A Ground wire assy 1 1 1
59  [S04028 062500816 W2E] M5X8 Screw, pan MbX8 1 1 1
60 112011004 340400001 2%k Fastening band 1 1 1
61 11291231100 [SA8364001 WALRAT2HAF Tension release lever assy 2 2 2
62 11291233200 [SA8365001 FALRAT 2 A1 Tension release lever set 1 1 1
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S1. HZNL# D4 /Thread wiper mechanism D4

No. | Part No. | Ref.Part No. L a ame of parts oo3 [oo5 |ooF ®
1 1293031700 |SA2680001 AL G R A A Thread wiper solenoid assy 1 1 1
2 |12030009 [148511001 i 5 A Plunger 1 1 1
3 |H05011 048090342 HEE9 Retaining ring ,E9 1 1 1
4 12022003 S38426000 ¥ R Rubber cushion 1 1 1
5 112030010  [S02664001 FLIFR Thread wiper switch 1 1 1
6 12022004 [S02665000 2R 42k Terminal connector 1 1 1
7 1129530302 [S39048001 HRET (5 1) M4 X 1(Screw, pan (s/p w) M4 X 10 4 4 4
8 129830027 (062300616 BZETM3 X 6 Screw, pan M3 X6 2 2 2
9 [12912315 140647101 HaL 2 [ i e Cord holder 1 1 1
10 [S04035 062400616 HEETM4 X 6 Screw, pan M4 X6 1 1 1
11 [12912316  |SA2732001 FL TRk 22 2R iR Solenoid bracket 1 1 1
12 12911302 SA2696001 R Solenoid cover 1 1 1
13 [s04010 060400516 IEETMAX 5. 5 Screw, pan M4X5.5 4 4 4
14 [$04028 062501016 BEETM5 X 8 Screw, pan M5X8 2 2 2
15 [120S11010 |148546001 it Pin 1 1 1
16 1291231700 |SA2682101 HER M |Solenoid link assy 1 1 1
17 [12912318  |SA2685001 FMEAE SR Driver 1 1 1
18 12012023  |S07549101 LRI Link 2 2 2
19 12926302  |S07550001 ] Pin 1 1 1
20 12903304 SA2504001 B Set screw collar 1 1 1
21 [S09019 012500536 HEETM5 X 5 Screw, pan M5X5 2 2 2
22 (12912320  |SA8745001 SENTIR Stopper 1 1 1
23 [S04028 062500816 HREETM5 X 8 Screw, pan M5X8 2 2 2
24 112928018 (025050236 “FEE 5 Plain washer 5 2 2 2
25 112004006  [S07552101 LA Thread wiper supporter 2 2 2
26 [120513003 [062661212 BEETSM3. 18-44 X 12 |Screw, SM3. 18-44X 12 2 2 2
27 12927304  |SA2684001 i Spring 1 1 1
28 [S04028 062501016 HEETM5 X 8 Screw, pan M5X8 2 2 2
29 [12912321  [S07553001 EEES R Thread wiper 2 2 2
30 129511005 |S07424001 B2ETSM3. 18-44X 4 |Set screw, SM3. 18-44 X 4 2 2 2
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S2. {82535 E /Quick reverse mechanism D4

FE| B% | 2E05 | zausz B Ant.
E ALK Name of parts g
No. | Part No. | Ref.Part No. oo3 |oo5 |ooF
1 1291232200 |SA3072001 5 Bk FURE R LA Quick reverse solenoid assy 1 1 1
2 12930311  [154729001 Bkt Solenoid core 1 1 1
3 |H05005 154730001 FHEELS Retaining ring ,El5 1 1 1
4 12022001  [154731000 i Rubber cushion | | |
5 [12912323  |SA2535101 R A R e Solenoid base 1 1 1
6 129530016 062500812 W2 A% (it 348 M5X 101 Screw, pan M5X 10 3 3 3
7 [S04038 062061016 BZETM6 X 10 Screw, pan M6 X 10 2 2 2
8 12926303  |SA2992001 R Pin 1 | 1
9 [H03003 048060142 i[El5. 6 Retaining ring , 5.6 1 1 1
10 [41328022 153138001 [El6. 5 Washer, plain 6.5 1 1 1
11 1291233000 [SA2536001 HLRER AT ZHAE  [Solenoid lever assy 1 1 1
12 112904303  |SA2540001 % AR Reverse crank 1 1 1
13 [S10021 016061031 B ENBET M6X 10 |Screw, pan M6X 10 2 2 2
14 12926303  [SA2992001 ER Pin 1 1 1
15 [S10019 012060636 B2ETM6 X 6 Screw, pan M6X6 2 2 2
16 [12903305 |SA2539001 AR AT Solenoid lever shaft 1 1 1
17 [s05078 018062032 HEETM6 X 20 Screw, pan M6X 20 1 1 1
18 12928002  |149095009 g Washer 1 1 1
19 11203001  [153132000 FIEEMRFEAE [0il tube 1 1 1
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T1. Hik5%4JF7D4/Motor and safety switch mechanism D4
No. [ Part No. | Ref.Part No. s h ame of parts oo5

1 1293031600 |SA1385001 BT A Micro switch assy 1 1 1
2 [12927306  |S38744101 R 3L Switch plate spring 1 1 1
3 [12912328  |SA2686001 FF IS i Switch base 1 1 1
4 S05092 062020806 BZATM2 X 8 Screw, pan M2X8 21 2] 2
5 [12912315 140647101 FL 28 [i] 5 Cord holder 1 1 1
6 [S04035 062400616 BZETMA X 6 Screw, pan M4 X6 1 1 1
7 1504040 062401216 HEATMA X 12 Screw, pan M4 X 12 1 1 1
8 W01001 026040236 P-4 Washer, plain 4 1 1 1
9 [12903306 154514001 wE Bush 1 1 1
10 [N01001 021400106 I\ SIS R4 Nut M4 1 1 1
11 [301023 SA4040001 Fht Pulley 1 1 1
12 112930413 PUC Sk Fourcore connector plugs 1 1 1
13 [12930414 IXAPE Jacket 1 1 1
14 [12912333  |SA2712001 FRL 2k ] 5E Cord holder 1] 1] 1
15 [$04033 062060812 BEATM6 X 8 Screw, pan M6 X8 11| 1
16 [12928022 1025060136 “FEES6 Washer, plain S6 1 1] 1
17 [12912317  |SA2687001 2% Cord holder 1|11
18 [504028 062500816 I2ATM5 X 8 Screw, pan M5X8 21 2| 2
19 12933005 AR EEALITOM-4-60-220  |Hohsing 11 |1

1293300400 B (825, 360)[Powermax 1] 1|1
20 [S04032 SA2354001 BRATM5 X 14 Screw, pan M5X 14 51 5] 5
21 |W02001 028050246 L A P 5 Washer, spring 5 5 5 5
22 |W01004 026050136 P JE 5 Washer, plain 5 5 5 5
23 [S04060 SA3025001 B2ETMA X 10 Screw, pan M4 X 10 3133
24 |W02002 B A Washer, spring 3 3 3
25 |W01001 L Washer, plain 3 3] 3




B2 T BD4/Quick reverse switch mechanism D4

U.
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U. fR12&8 <3 BD4/Quick reverse switch mechanism D4

=] =] S =] Ta=N
Fe| 5 ] E A 44 FR Name of parts s Amt.  SEs
No. Part No. | Ref.Part No. oo3 |oo5 |ooF
1 11293031900 BIZE 5% (FLEDST) 12V |Reverse actuator assy 1 1 1 [58420D/58720D (%%
1293032000 #1258 % (ZLEDXT) 12V [Reverse actuator assy 1 1 1 |58450D/58750D (%)
1293032100 BIZEFF 5 (FLEDXT) 5V |Reverse actuator assy 1 1 1 [58420D/58720D (fifl)
1293032200 BIZE 5 (FLEDXT) 5V |Reverse actuator assy 1 1 1 [58450D/58750D (fifl)
2 S04030 SA2689100 HEETM5 X 6 Screw, pan MbX6 2 2 2
3 12912326 SA2689101 e Stopper 1 1 1
4 S04030 062500616 HEATM5 X 6 Screw, pan MbX6 1 I 1
5 [12912327 SA1388101 &k Stopper 4 4 4
6 S04030 062500616 HEATME X 6 Screw, pan MbX6 1 1 1
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Wl. BahsERSEE GEWM1) /Auto lifter components (optional)
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Wl. HzhaEIEEE GEMAEL) /Auto lifter components (optional)
= = [ b B

F5| #5 SE M5 T Name of parts HE Amt. P

No. | Part No. | Ref.Part No. oo3 [oo5 |ooF
1 301252 J& Bt Back cover board 1 1 1
2 12912402 HR AR S Solenoid bracket 1 1 1
3 [12912403 EDRS Pull lever 1 1 1
4 12904401 Hh Rear cover 1 1 1
5 129520401 B 246, 3-6. 5 Shoulder scrw 6.3-6.5 1 1 1
6 [129520001 BLiZ4T6. 3-3. 2 Shoulder scrw 6.3-3.2 1 1 1
7 1293040100 6 E BB AAE |P-foot lifter solenoid 1 1 1
8 301251 R Solenoid cover 1 1 1
9 [S04038 BZATM6 X 10 Screw, pan M6X 10 2 2 2
10 [12928018 P EIMS Washer M5 1 1 1
11 [W02004 FREEI M6 Washer, spring M6 2 2 2
12 12922401 R 9E18. 5 Rubber cap 18.5 1 1 1
13 [S04032 B2ATM5 X 14 Screw, pan M5X 14 1 1 1
14 |N01012 IZEEM6 Nut M6 2 2 2
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W2. Bz EIZEE GEWMA2) /Auto lifter mechanism (optional)
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W2. HzhisEIZEE GEMAE2) /Auto lifter mechanism (optional)
FE| W5 | 2ERS | B Amt "
AL A4 TR Name of parts B
No. | Part No. [Ref. Part No. oo3 |ooS [ooF
1123002000 H b6 AL TofitT) |Magnetic plug asm(no pull rod) |1 |1 |1
1 [112526013 SCHEAERIREE Nut 2 12 |2
2 W01021 290 Washer 2 2 2
3 1123002000 H 3h6 5 B i dHAt  [Magnetic plug asm. 1 1 1
4 [11226007 P FE Ak A Magnetic plugpin 1 1|1
5 |H05003 i E-ring 2 [2 |2
6 [11203003 HVESE] Sleeve 1 [t I
7 11201007 FRL LA O A Sk Magnetic plug pin tie—in 1 1 1
8  [S05038 P S IEAT Screw 1 [
9 [11204005 FEL RSk HH AR Magnetic crank 1 1 1
10 [S05013 BRET Screw 1 1 1
11 [HO05011 148 E-ring 1 [
12 (11202003 H 36 i Automated presser foot shaft |1 1 1
13 (11228003 SRR Washer 1 1 1
14 [11222016 i 0il seal 1 1 1
15 [11203002 ESXE Sleeve 1 1|1
16 11211006 SRk Wiper cover 1 1 1
17 [S04022 BIIRET Screw 2 |2 |2
18 [112816012 SCTRBEE] /NE R Nut 2 [2 |2
19 11228001 SORBESORIBET A Washer 2 2 |2
20 |[112S11015 SORBESORIBET Screw 2 |2 |2
21 11212037 PEAF S22 Pull rod bracket 1 1 1
22 |11228002 PEFF S BRE Pull rod bracket washer 1 1 1
23 |112S11014 A S35 [ T Screw 1 1|1
24 [112516011 ERER Nut 1 [ I
25 |114S16005 i ATIELE Nut 1 1 1
26 11204004 H 346 i s Crank 1 [ I
27 112520008 AT UEET Screw 1 1 1
28 [S05013 R e [ e RAT Screw 1 1 i
29 |112520009 T8 R IR AT IRET Screw 1 [t
30 [H05013 4186 E-ring 1 1 1
31 [12912405 H Zh#h KB Pull rod (O E O D P71
32 1301078 JE B MR Slide plate 1 1 1 sl
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7. M$ff/Accessories
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7. BfiM4:/Accessories

= ] S B
No. | Part No. | Ref.Part No. oo3 |oo5 |ooF
1 30131029 122991001 [ fh SE R4S Accessory Bag 1 1 1
2 |10131004  [142443001 B2 7] (V) ScrewDriver, 1. 9X52 1 1 1
3 10131003  [118837001 ez ] () ScrewDriver, 3. 4X 70 1 1 1
4 10131002  [S17774001 Y YINGN) ScrewDriver, 4. 7X 250 1 1 1
5 30131006  [100887001 #F (8mm~10mm) [Wrench 1 1 1
6 20131046  [142002001 WS FAR T2 He X agonal Wrench, 2 1 1 1
7 (30131010 154125001 WS FIHRTF3 He X agonal Wrench, 2.5 1 1 1
8 30131012 [142721001 W N4 He X agonal Wrench, 3 1 1 1
9 20131056  [149570001 WS FHRT6 He X agonal Wrench, 5 1 1 1
11 [11617002 107415014 HLEIDP X5 (#14)  |Needle ,DPX5 4
11 [10117002 107415022 HLEIDP X5 (#21)  |Needle ,DPX5 4
12 [11618001 |S01928151 s Bobbin 2 2 2 [58420/58450
12 [11818001  |S07741001 it Bobbin 2 2 2 [58720/58750
13 |10111011  |100477009 WLk AT Head Rest 1 1 1
14 (20131037 [S55663001 A 0il Tank Assy 1 1 1
15 [40131017  |144226001 [y 2k 2 Head Cover 1 1 1
16 12911014  [145573000 MR FR T THAT Knee Lifter Complying Bar 1 1 1
17 (40931025 #HF (9mm~11mm) [Wrench 1 1 1
18 [12901011  [SA2692101 HES 0il Pan 1 1 1
19 [11636007  [149578000 PP RRAES Bush 1 1 1
20 12902019  |SA2582001 JER A7 1 Ty Knee Lifter Shaft 1 1 1
21 [12912087  |SA2590001 JAE % A Knee Lifter 1 1 1
22 [101S12002 [S25344001 B2 M6 Bolt, M6 1 1 1
23 [417S10003 [S25475101 BZETM6 X 19 Set Screw, M6X 19 2 2 2
24 [NO1012 021060306 VAV L3531 Nut, 3M6 2 2 2
25 11627011  [S15889001 R Twist Spring 1 1 1
26 [H05010 146293001 F4BIELO Retaining Ring, E10 1 1 1
27 [12912088 153230101 T Drain 1 1 1
28 [S01031 $23418002 HEETM4 X 5 Screw, M4 X 5 2 2 2
30 [1011203100 |143882001 WER M |Head Hinge 2 2 2
31 [10122060  |143910009 WLk R4 B8 (6-1]Rubber Cushion 2 2 2
32 12922017  [SA1962001 KR 5 Head Cushion 2 2 2
33 [12922018  |SA1963001 KRB e Head Cushion 2 2 2
34 (101830010 |109714000 WSKIER A AT |Nail 4 4 4
35 12931501  [SA2693001 T AR 2 A Grease Unit 1 1 1 |HF030,For O30
36 12931502  [SA2695001 TEMERREAN D Grease Nozzle 1 1 1 [HF0O30,For O30
37 |12911010  |SA2768101 F i B2U Belt Cover, U 1 1 1
38 (301082 SA2769001 B i 52D Belt Cover, D 1 1 1
39 [301083 SA2770101 Fz s B Belt Cover Bracket 1 I 1
40 [12911013  [S37263001 By FDEL Belt Cover D Lid,L 1 1 1
41 [S04028 062500816 B2ETM5 X 8 Screw, Pan M5X8 4 4 4
42 (504028 062500816 B2ETM5 X 8 Screw, Pan M5X8 2 2 2
43 [101S30014 |100666002 [ S ABZATMS. 5X 2qWood Screw, Round M5. 5X 20 2 2 2
44 [W01004 025750132 PS5, 56 Washer, Plain S5. 56 2 2 2
45 |11631008  [114486002 Ay Oiler 1 1 1
46 11631008  [114483002 71 A7 A A Oiler Assy 1 1 1
47 (1160101000 |S38300001 JH 5 AL AT Knee Lifter Assy 1 1 1
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7. M$ff/Accessories
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Z. Bif4/Accessories

Fo| 5 | 2505 | pauon Namorof TE Amt, e
No. | Part No. | Ref.Part No. Hl & Ameiotparts oo3 |oo5 |ooF &=

48 [12912417  [146039121 BTk Knee Lifter Bracket 1 1 1

49 [101812003 [100463021 R H MR ET Knee Lifter Bracket, Screw 1 1 1

50 [129512002 [$35820021 HESLUZATM6 Screw, Pan M6 1 1 1

51 [12912414  [$38278001 BRAEFT Knee Lifter Bar 1 1 1

52 [12912415  |S34756021 AR Knee Lifter Plate 1 1 1

53 112912416  |114967021 BRAEMHK Knee Lifter Plate Stopper 1 1 1

54 [101812004 [110087021 1ZETM6 Screw, Pan M6 1 1 1

55 [10122024  |S31885001 R R Knee lifter plate cover 1 1 1

56 [1293100400 [S07558309 LR F 3DRTHF  |Cotton Stand Assy, 3DRTHF 1 1 1

57 112930306  [SA4313001 Mgk Ground Wire 1 1 1 |HF0O30,For O30

58 |S04028 062500816 H2ETM5 X 8 Screw Pan M5X8 1 1 1 |M¥030,For O30
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EHATH E AR ER /Gauge parts 1ist (58420/58720)

I o NS I A =1 S
eedle Presser
Needle Clamp Needle Feed Dog Feed Dog Foot

gauge (mm) Assenly Plate (-00ds) (-0O0O5) Assembly
g:>/8(3.2) 1293401100
/32(4.0) 1293401200
(16 (4. 8) 1293402600

/4 (6. 4) 11634001 12915004 12914001 1291600200
3/8(9.5) 1293400100
5/16(7.9) 1293401400
7/16(11. 1) 1293401600
1/2(12.7) 1293401700
5/8(15.9) 1293401800
7/8(22.2) 1293403200
1(25. 4) 1293401900
1-1/4(31.8) 1293402000
1-13/16 (46) 1293400500
1-1/2(38. 1) 1293402100
1-5/8(41. 3) 1293402900
1-7/8(47. 6) 1293403000

AT B BN /Gauge parts list (58450/58750)

N o NS I A 2 S
Needle sedle Needle Feed Do Feed D FHESSen
Clamp & 08 Foot
gauge (mm) Plate (-00s) (-O04ds)
Assemly Assembly
1/8(3.2) 1293403300
5/32(4.0) 1293402200
3/16(4.8) 1293402700
11734002 (L)
1/4(6. 4) 734008 (B 12915004 12914001 1291600200
3/8(9.5) 1293400200
5/16(7.9) 1293400400
7/16(11. 1) 1293403500
1/2(12.7) 1293403600
5/8(15.9) 1293403700
7/8(22.2) 1293402800
1(25.4) 1293403800
1-1/4(31.8) 1293403900
1-13/16 (46) 1293404000
1-1/2(38. 1) 1293404100
1-5/8(41. 3) 1293404200
1-7/8(47. 6) 1293404300
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bzj-001
附注
组件代码1293404400

bzj-001
附注
组件代码1293402600


SHAT 2 A IR /Gauge parts 1ist (58420D)

N7~ N N S i
B v EHT x| owwr | M
Needle e Needle Feed Dog Feed Dog Foot
gauge (mm) Assenly Plate (-0O03) (-0O05) Assembly
1/8(3.2) 1293404400
5/32(4.0) 1293404500
3/16 (4. 8) 1293402600
1/4(6. 4) 11634001 | 1291530100 [ 12914301 | 12914314 [ 1291632500
3/8(9.5) 1293404700
5/16(7.9) 1293404800
7/16(11.1) 1293404900
1/2(12.7) 1293405000
5/8(15.9) 1293405100
7/8(22.2) 1293405200
1(25. 4) 1293405300
1-1/4(31.8) 1293405400
AL H ZE B4R /Gauge parts list (58720D)
N7 S " N \ z
B P EFiR x| owwr | W
Needle 1l Needle Feed Dog Feed Dog Foot
gauge (mm) amp Plate (-003) (-0005) 00
Assemly Assembly
1/8(3.2) 1293404400
5/32(4.0) 1293404500
3/16 (4. 8) 1293404600
1/4(6. 4) 11634001 | 1291530100 [ 12914301 | 12914314 [ 1291632500
3/8(9.5) 1293404700
5/16(7.9) 1293404800
7/16(11.1) 1293404900
1/2(12.7) 1293405000
5/8(15.9) 1293405100
Et-fr 40 AR /Gauge parts list (58450D/58750D)
Nz~ . N S z
b P £ x| owwr | M
Needle 1 Needle Feed Dog Feed Dog Foot
gauge (mm) - Plate (-00s3) (-0O05) 00
Assemly Assembly
1/8(3.2) 1293405500
5/32 (4. 0) 1293405600
3/16 (4. 8) 1293405700
11734002L
1/4(6. 4) T73A008R 1291530100 12914301 12914314 1291632500
3/8(9.5) 1293405800
5/16(7.9) 1293405900
7/16(11.1) 1293406000
1/2(12.7) 1293406100
5/8(15.9) 1293406200
7/8(22. 2) 1293406300
1(25.4) 1293406400
1-1/4(31.8) 1293406500
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AR UEIC S QB/T2044-2010
Standard code of the products: QB/T2044-2010

I\\\ ﬁ ili i']I T"

JACK SEWING MACHINE

|  HTTP://WWW.CHINAJACK.COM |

G LR 7N 42 2NMNAR fn /IR 2 4l

ZHEJIANG NEW JACK SEWING MACHINE CO.,LTD.

@ AT Hit(Address of Company):

ANTHIIENIZAEE1SS

No. 15 Rd Airport South, Jiaojiang District Taizhou City, Zhejiang, P.R.C
@ EMHHEE(Domestic Trade Department) :

HiE(TEL): 0086-576-88177788 88177789

fEH(FAX): 0086-576-88177758
® [E & (International Trade Department):

H{&(TEL): 0086-576-88177782 88177774

f£H(FAX): 0086-576-88177787

® F{# (Spare Part Department) :
BiE(TEL): 0086-576-88177798 88177785
& H(FAX): 0086-576-88177775

@ %FHEFIRS BiE(Aftersale Service TEL): 4008876858
http://www.chinajack.com
@ FROAEN, BFSTEE, MDD,

You will be not informed if the file has been revised. Please set sample as standard.
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